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1 930982 CRANK CASE
REF. [ R &8 |8 2 & % B H = EHEES | masesds e ol
NO. | PART NUMBER PART NANE QY| REMARKS CODE NO. | [INTERCHANGE P/HO. PRICE NO.
h3hh-2 CP
10 1276-10101-41 CRANK CASE GP ) = 160
N 5. bDX9. 5DXZ7L
201237-14202-03 VALVE GUIDE 2|5. 5DX9. 5DX27L, - 100
yGIN S 5. 5DX8. bDX15DX7. 8B
26 {277-16010-01 STEN SEAL 115. 5DXS. bDX15DX7. 8B - 100
A=l 250X38DXTB
30 |044-02502-00 OIL SEAL 1126DX38DX7B - 100
= Py 28DX58DX16B
40 1060-02800-21 BALL BEARING 1128DX538DX16B - 100
N AT 1y 10. 3DX8. 6bX14L
50(277-15011-03 PIPE KNOCK 2110. 3DX8. SDX14L - 100
Ay M8X1. 25X251.
60 1010-50802-50 STUD 2|M8X1. 25X25L - 100
AyE BoX1. 0X98L
76 1010~50603-51 STUD 2[M6X1. 0X98L. - 100
- #4I Y- 6X10X2.5
75 1044-00600-20 OIL SEAL 6X10X2.5 1 - 100
73 M14X1. 5X20DX12L
80 1040-11400-30 PLUG TIR14X1. 5X20DX12L - 100
B A 14. {DX19DX2. 3T
90 (021-11400-20 GASKET 1[14. 1DX19DX2. 31 - 100
F=UNTTY A - CP FLANGE 4-M8X1. 25
210{277-11001-31 HAIN BEARING COVER C 1{FLANGE 4-M8X1.25 - 100
HW- 25DX41. 25bX6B
220 |044-02502-10 OIL SEAL 11250X41. 25DX6B - 100
PPN A VT 25DX52DX15B
230 |060-02501-40 BALL BEARING 1]126DX52DX 158 - X60-02501-40 100
Pt CP 53DX29. 1T N=33
250 1277-45004-41 GOVERNOR GEAR GP 1[53DX29. 1T N=33 6788- 100
PR CP 53bX29. 1T N=33
277-45004-H1 GOVERNOR GEAR CP 1153DX29. 1T N=33 ~6787|277-45004-J1 100
At AT
260 [277-41901-03 GOVERNOR SLEEVE 1 - 100
I = Maxi.5 L=70+18
270(277-63601-23 GIL GAUGE 2IM18X1.5 L=70+18 7153~ 100
MM -y Ni8X1.5 L=70+18
271-63601-13 O1L GAUGE 2Mi8X1. 5 L=70+18 —11521277-63601-23 100
Ak 16DX23DX1. 27 RUBBER
280 |021-31600-20 GASKET 2|16DX23DX1. 27 RUBBER - X21-31600-20 100
IFU R b M8X1. 25X16DX35L
300 |001-04083-50 FLANGE BOLT 6{M8X1. 25X16DX35L - 100
YUuET Ay P
610(276-13001-11 CYL INDER HEAD GP 1 - 160
¥ 2k, a9l 1=0.2
620 [276-15001-33 GASKET (HEAD) 1HT=0.2 - 100
555K B MB8X1. 25X16DX68L
630 [011-00802-40 FLANGE BOLT 4{M8X1. 25X16DX68L - 100
' 7999 K B M8X1, 26X16DX33L
631 {011-00803-10 FLANGE BOLT 1{M8X1. 25X16DX33L - 100
Yh-hn — CP
680 [277-15503-01 ROCKER COVER CP 1 6666~ 100
0Yh-in’ - GP
2771-15501-01 ROCKER COVER ¢CP 1 -6665277-15503-01 100
B ARb, avh-hn' - T=0.5
690 |277-16001-13 GASKET (ROGKER COVER) Hi=0.5 - 100
n AT 194 10, 3DX8. 5DX14L
7001277-15011-03 PIPE KNOCK 2110, 3DX8. 5DX14L - 100
I3 F b M6X1. 0X14DX121
10 1011-00600-20 FLANGE BOLT 4|¥6X1, 0X14DX12L - 100




T 955972 CRANK CASE
REF. @ ®8 B 2 & % |[@® # = EBES | TREAES (T FIG.
NO. | PART NUMBER PART NAME QTY | REMARKS CODE NO. | INTERCHANCE P/HO. |"pp)oc NO.
3 bl
960276-99001-27  {GASKET SET 1 - 100




FIG. 200
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361 371
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EX13 276020000W01



2 93U9N B A

CRANKSHAFT, PISTON

REF | MR &ES |8 & & # (BH B B FIBS | EANAES (T FIG
NO. | PART NUMBER PART NAKE QIY | REMARKS GODE NO. | INTERGHARGE P/NG. | 5o e NO
havhvvat CP L=252 18DX50L
10 |276-20201-51 CRANKSHAFT CP 1]L=252 18DX60L - 200
2309 Tt H14Xt. 5X28DX12H
501018-01400-20  [FLANGE NUT 1i14X1. 5X28DX12H - 200
79N 374 3BXBHX16D
701032-30300-10  |WOODRUFF KEY 1§3BX6HX16D - 200
%_
80 {0056-30053-01  |KEY 1 - 032-00500-10 200
yrea 8. 5DX28DX4. 5T
90 [020-00801-40  [WASHER 1]8. 5DX28DX4. 5T - 200
309K M8X1. 26X16DX25L
100 [011-00802-50  [FLANGE BOLT 11M8X1. 25X16DX25L - 200
WV Ik AY 80. 20DX258 30D-13D
310276-22501-10  |CONNECTING ROD AY 1/80. 2CDX258 30D-13D - 200
T gAY 0.25 V.S
3111276-22502-00  |CONNECTING ROD AY 110.25 U. S - 200
WIFAVY BIE E B M6X1. OX13DX33L
3201277-23001-03  |CONNECTING ROD BOLT 2|M6X1. OX13DX33L - 200
b AbE 13DX9DX44L
350 |276-23301-13  |PISTON PIN 1{13DX9DX441. 6666- 200
£ ARSE" Y 13DX9DX44L
276-23301-03  [PISTON PIN 1{13DX9DX44L —6665276-23301-13 200
£ Ak STD (58DX35H)
360 [276-23401-H3  [PISTON 1iSTD_(68DX35H) - 200
Ak 0.25 0.8S. (58DX35H)
361 276-23403-H3  [PISTON 110. 25 0. 8. (58DX35H) - 200
B Ay 0.50 0. 5. (58DX35H)
362 |276-23404-H3  [PISTON 1}0. 50 0. S. (58DX35H) - 200
£ 2R fb STD OIL EXPANDER
3701276-23511-17  [PISTON RING SET i|STD OIL EXPANDER - 200
AV R VT 0.25 0.S. QIL EXPAND
3711276-23612-17  [PISTON RING SET 110.25 0.S. OIL EXPAND - 200
£ AR 9k 0.50 0.S. OIL EXPAND
3721276-23513-17  |PISTON RING SET 110.50 0. 8. OIL EXPAND - 200
By 14.1DX1. 2D
380 |215-25004-03  ICLIP 2[14. 1DX1. 2D - 200
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3 AvT-h, 19y =Rk

INTAKE EXHAUST

REF. | M e ER (88 & H (B B = EBES | EpmoER (0| FlG
NO. | PART NUMBER PART NANE QY| REKRARKS CODE NO. | INTERCHANGE P/ND. PRICE NO.
AhATE CP 85DX2. 9B N=40
10277-31601-31 CAM SHAFT CP 1|85DX2. 9B N=40 6696~ 300
LT CP 85DX2. 9B N=40
271-31601-21 CAN SHAFT CP 1185DX2. 9B N=40 -6695 300
£y, BT 9DX78. 5L
251277-35101-03 PIN{CAN SHAFT} 119DX78. 5L - 300
0y 5. 8DX9. 6D
271024-00600-10 |0 RING 115. 8DX9. 6D - 300
By AT 4DX8DX9L
34277-38601-03  {PIN(SPRING) 1|4DX8DX9L 6635- 300
Hy-abn’ -
351277-36401-03 RELEASE LEVER 1 6635~ 300
vUVba 13. 8DX20. 3DX0. 47
37|277-36501-03  |CLIP 1113, 8DX20. 3DX0. 47 6635— 300
Ry VN 5. 1DX0. 6DX4. 4L N=1
38 |277-38702-03 RETURN SPRING 115. 1DX0. 6DX4. 41 N=7 |6635- 300
NI AT 19. 2DX2. 3DX27. 4L
601279-33601-03  |VALVE SPRING 2119, 2DX2, 3D%27. 4L - 300
AT A 51
701269-33701-03  |SPRING RETAINER 2 - 300
{979 7 22DX5. 5DX68L
80 (276-33401-H3 INTAKE VALVE 1122D%5. BDX68L - 300
Y AR T 18. 5DX5. 5DX68L
90 1276-33501-H3  [EXHAUST VALVE 1118. 5DX5. SDX68L - 300
AN BT
95 }132-10KA0-31 COLLET-VALVE 4 - 300
5{3u9" F1-v CP 86 LINK
150 1276-35601-11 TINING CHAIN GP 1(86 LINK - 300
Fovat
160277-36911-03  |TENTIONER 1 - 300
ATUNY FUvaT 10DX1. 8DX14L N=4.5
163 (277-37101-03  |SPRING (TENT |ONER) 110DX1. 8DX14L N=4.5 - 300
£, Fuiat 6DX13DX34L
166 1277-36902-02 PIN{TENT10NER) 1|6DX13DX34L - 300
FI-yh 4
170 (277-36913-13  |CHAIN GUIDE i - 300
By, myh- CP 6DX46L
200 [277-35002-01 PIN(ROCKER) CP 116DX46L - 300
H)y7° BDX11DX0. 6T
202 |003-13050-00  [CLIP 1156DX11DX0, 61 - 300
ryh-7-4, IN AY
2201277-36201-00 ROCKER ARMCIN) AY 1 - 300
myh-7-h, EX AY
2251277-36202-00  IROCKER ARM(EX) AY 1 - 300
7V ¥ARARY M5X0. 5X23L
230 |014-90500-20  JADJUST SCREW 1iM5X0. 5X23L - 300
TV YARASY M5X0. 5X23L
231 1014-90500-20 ADJUST SCREW 1[M5X0. 5X23L - 300
b M6X0. 5X4. 1H
240 1017-00600-30  [NUT 1{M5X0. 5X4. 1H - 300
vl M5X0. 5X4. 1H
241 1017-00500-30  [NUT 1|M5X0. 5X4. 1H - 300
I35 F Ab M6X1. 0X14DXi2L
290 |1011-00600-20 FLANGE BOLT 1IM6X1. 0X14DX12L - 300
7% GP
310{276-30101-J1 MUFFLER CP i 7031- 300
77 CP
276-30101-H1 MUFFLER CP 1 -7030 300
375-h8" - CP
320 (276-34201-11 MUFFLER GOVER GP i 7122~ 300




3 Avi-h, 1)V -Ab

INTAKE EXHAUST

REF M e BS B8 & K (B B = EEES | mRmase oD FIG.

NO. | PART NUMBER PART NAME Q1Y | REMARKS CODE NO. | INTERGHANGE P/HD. |"oo) e NO.
375 - GP

320 |276-34201-01 MUFFLER GOVER CP 1 =721 300
A AU 293 T=0.2 26D 9DX58P

340(277-35201-13  {GASKET (MUFFLER) 1iT=0. 2 26D 9DX58P - 300
IR M8X1. 25X170X7. bH

350 [980-20082-80  [FLANGE NUT 2iM8X1. 25X17DX7. 5H - 300
EVIAVL ] MEX13DX10L

360 1015-20600-90  [TAPPING BOLT 2[H6X13DX10L - 300
pp Y HeX1. 0X14DX8L

361 [011-00600-10 FLANGE BOLT 1|M6X1. 0X14DX8L - 300
I3V K Wb M8X1. 25X16DX12L

366 [011-00803-20  [FLANGE BOLT 1{MBX1. 26X16DX12L - 300
JyeT v A MAX6L

387 1015-00400-60 TAPPING SCREW 2IM4X6L - 300
7 vh3 CP W/SCREEN

4401277-37001-H1 DEFLECTOR GP 1|W/SCREEN - 300
{sy1b-5 GP

540 (277-32902-J1 INSULATOR CP 1 - 300
A, Avvab-4 T=0.5

5501277-35903-J3  |GASKET2 (INSULATOR) 111=0.5 - 300
AR 1, {uhal-h 1=0.5

560 (277-35002-J3  |GASKET1 (INSULATOR) 1i7=0.5 - 300
399" 19k M6X1. OX13DX6H

570 1002-38060-00  |FLANGE NUT 2|M6X1. 0X13DX6H - 300
I35 K kb MGX1. 0X13DX20L

580 {011-00600-50  [FLANGE BOLT 1IM6X 1. 0X13DX20L - 300
T U4 N A7 8DX11DX104L

850 |277-32760-08  |BREATHER PiPE 1|8DX11DX104L - (85-10800-00 300




3 AVT-h, THY ~Ab

INTAKE EXHAUST

REF. | M & ES |8 & % % |Bo & = ERES | mmgage (hr 0 Fl
NO. | PART NUMBER PART NARE Q1Y | REMARKS CODE NO.{ INTERCHANGE P/NO. PRICE NO.
ITh-+ AY URETHANE FOAM
510(277-32611-10  |AIR CLEANER AY 1[URETHANE FOAM 6666- 315
Fh-1 AY URETHANE FOAM
217-32611-00  [AIR CLEANER AY 1[URETHANE FOAM -6665 315
A -2 CP
-2001277-32601-18 BASE CP 1 6666— 315
WY
271-32610-08  |PACKING 1 -6665 315
N YEY
-220277-32604-08 PACKING 1 - 315
- CP
-2501277-32602-08 GCOVER CP 1 - 315
A"
-260(277-32609-08  |LABEL 1 - 315
1Lt URETHANE FOAM
-520(277-32603-08  |ELEMENT 1|URETHANE FOAM - 315
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I NN . (N VRV

GOVERNOR OPERATION

REF. [ RES |8 & &% K |@% # = EBES | mmmaEs L0 FIG,
NO. | PART NUMBER PART NAME gIY | REWARKS CODE NO. | INTERCHANGE P/HO. PRICE NO.
ot -
10 [277-42301-23 GOVERNOR LEVER 1 - 2717-42301-33 400
Pt wat
2012771-42201-33 GOVERNOR SBAFT i - 400
o' teyb CP
30{279-42701-11 GOVERNOR ROD CP 1 - 400
oyE 27Ny 7DX0. 5DX182L N=16
40 1271-42801-23 ROD SPRING 117DX0. 5DX182L N=16 - 400
g7 5DX11DX0. 67
50 }003-13050-00 CLIP 115DX11DX0. 6T - 400
Mk & 99Uy AY M6X1. 0X25L W/THO W
60 [013-00602-40 BOLT AND WASHER AY 11H6X1. 0X25L W/TWO W - 400
FIh N6X1. 0X4. 9H SQUARE
70 {018-60600-20 NUT 1IM6X1. 0X4. 9H SQUARE - 400
BN AT 7. 6DX0. TDX115L N=16
801279-42505-43  |GOVERNOR SPRING 1[7. 5DX0. 7DX115L N=16 - 400
AT =4 avbo-l bn -CP W/SWIVEL
310 (277-43303-01 SPEED CONT. LEVER GP 1iW/SWIVEL - 400
Yuheyk CP
3221277-43101-01 LINK ROD GP i - 400
A7 7 b-b
3401277-43502-03 STOP PLATE 1 - 400
Aja H6X1. 0X35L
345 |004-31063-50 SCREW 11M6X1. 0X35L 6621~ 400
Ty
350 |277-44501-03 YASHER i - 400
L VEVIY 6. bDX24DX0, 8T NYLON
355 {021-70600-70 FRIGTION WASHER 116, 5DX24DX0. 8T NYLON - 400
Zh)a M6X1. DX25L
360 |004-31062-50 SCREW 1|M6X1. 0X25L - 400
AT AT YRS 6. 9DX0. 9DX20L N=7
365 |237-45004-23 SPRING (ADJUST) 216. 9DX0. 9DX20L N=7 6621~ 400
PNV RS 6. 9DX0. 8DX20L N=7
237-45004-23 SPRING (ADJUST) 116. 9DX0. 8DX20L N=7 -6620 400
5597
395 {277-43902-03 CLANP 1 ~ 400
Ahity & Tuv AY M5X0. 8X20L WA, S
396 {013-10500-30 SCREW AND WASHER AY 1|M5X0. 8X201. W/W, SW - 400
A -F avin-3 773910
435 |271-46002-01 SPEED CONT. BRKT GP 1 - 400
A2 H4X0. 7X8L
440 1004-31040-80 SCREW 1IM4X0. 7X8L - 400
tbanyhtyt M6X1. 0X6. 8H
450 1002-35060-00 SELF LOCK NUT 11M6X1. 0X6. 8H - 400
Va=27" )b’ JDX0. 7DX28L N=15
480 1277-45103-03 RETURN SPRING 1{7DX0. 7DX28L N=15 T031- 400
Y-u27" oy X0, 71DX28L N=15
267-45101-03 RETURN SPRING 117DX0. 7DX28L N=15 7030 400
25058 b WeX1. 0X14DX12L
485 |011-00600-20 FLANGE BOLT 2IN6X1. 0X14DX12L - 400




EX(13 57605000W0 1




5 4=Uuh M-T4uh

COOLING STARTING

#)V5T B

REF. | & & & B MM B W LEESY i = THES | HaRSES UNIT FiG.
NO. | PART NUMBER PART NAME QTY | REWARKS QODE NO. | INTERCHANGE P/NO. PRICE ND.
7' 09ngy uh P MIGHTY RED
101276-51203-01  |BLOWER HOUSING CP 1{M1GHTY RED - 500
870, b-b -0 600
20 {073-20054-70 LABEL (TRADE MARK) 160D 6594~ 500
AR, M- -4 64D
073-20051-40  |LABEL (TRADE MARK) 1164D -65931073-20054-70 500
I35 R B MEXE. OX14DX14L
401011-00600-30 FLANGE BOLT A4(M6X1. 0X14DX14L - 500
Ny 1,52 CP
60|277-52711-21  IBAFFLE 1 (CASE) CP 1 6673~ 500
Ny 1, -4 GP
277-5211-11 BAFFLE 1(CASE) CP i -6672 (277-527111-21 500
Ny 2, A9}
61277-52702-03  |BAFFLE 2(HEAD) 1 - 500
2399 I M6X1, 0X13BX16L
80 [001-04061-60 FLANGE BOLT 1|M6X1. OX13DX16L - 500
IFH R Wb H6X1. 0X14DX12L
81 {011-00600-20 FLANGE BOLT 11H6X1, 0X14DX12L - 500
£ UF & 9T AY NEX1. OX14L W/SW
220 |1013-00602-80 BOLT AND WASHER AY 4{N6X1. OXT4L W/SW - 500




5 H-0uh" Ah-F4u0°

COOLING STARTING

REF. | o &2 (@8 &6 |BY & = EEES | Epmass [LTT0 6

NO. | PART NUMBER PART NAME QY | REMARKS CODE NO. | INTERCHANGE P/NO. {5p (e NO.
Y24hAg-5 AY 160PD RESIN

210 (276-60301-00 _ IRECOIL STARTER AY 1]160PD RESIN - 520

AN 430D Yoy

- 1|226-50716-08  [SPIRAL SPRING 1 - 520
1)

- 2|277-50121-08  [REEL 1 - 520
Ay-4n-7°

- 3|277-50110-08  ISTARTER ROPE 1 - 520
23-5/7°

- 4|281-50300-08  STARTER KNOB i - 520
SFIJ

- 5|281-50325-08  [RATCHET 1 - 520
pUVVEVY YV

~ 6]281-50330-08  [FRICTION SPRING 1 = 520
2459357 b-+

- 8]281-50340-08  |FRICTION PLATE 1 - 520
A3=37"

- 11]276-60145-08  ISTARTER PULLEY 1 - 520
i

281-50351-08

CENTER SCREW

520
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6 71-1Il, b-7 Yot

'FUEL LUBRICANT

REF. |8 @55 |[# & & % (Bg # = ERES | mmmase [0 Fi.
NO. | PART NUMBER PART NAME QTY | REKARKS CODE NO. | INTERCHANGE P/HO. [ oo o NO.
21-Ihssh GP
10 [276-60203-11  {FUEL TANK CP 1 1275- 600
J3-1ph GP 2. 7L Vi/GAUGE N RED
276-60203-01 FUEL TANK GP 112. 7L W/GAUGE M RED -71274 6060
AT, B-2uh 38X80 JAPAN
20|073-20057-60  |LABEL (WARNING) 1138X80 JAPAN - 600
ML EF B
231276-95111-03 L ABEL (MODEL) 1 6584- 600
8B B 23%87
276-95101-03 LABEL (MODEL) 1123X87 -6593 600
71-I5u94yD° P 43DX63. 8DX18H BLACK
30 1043-04300-60 FUEL TANK CAP CP 1143DX63. 8DX18H BLACK - 600
J1-IR7{MA
40 [X64-13600-10 FUEL FILTER 1 - 600
J1-1M -4 GP
45 |064-80005-00  |FUEL GAUGE CP 1 - 600
A4, hyvaaul M5X0. 8X10L
46 |014-50500-40 SCREW (COUNTER HEAD) 2|M5X0. 8X10L - 600
azfy Ni2X4DX78L W/FILTER
48 |050-51200-20 UNTON TIM12X4DXT78L W/FILTER - 600
7545 b HGX1. OX13DX6H
60 1002-38060-00 FLANGE NUT 21H6X1. OX13DX6H - 600
73597 & bh H6X1. 0X14DX25L
63 |011-00601-30 FLANGE BOLT 11H6X1. OX14DX25L - 600
71-I 47" CP 6DX11DX145L
70276-62605-Kt  {FUEL PIPE CP 116DX11DX145L - 600
F-RE5u7 10. 5DX8BX0. 71
90 |X56-11100-20  |HOSE CLAMP 2|10. 5DX8BX0. 7T - 600
F3-hn" - CP .
224 |2771-43801-01 CHOKE LEVER GP i - 600
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6 71-1f, -7 Yhoh

FUEL LUBRICANT

REF. | B R &S [|# & & ¥ L= B = ETHES | FHROSEE g&ﬁ“*—ﬁ FIG.
NO. | PART NUMBER PART NAME QTY | REMARKS CODE NO. | [IXTERCRANGE P/ND. PR |GE NO,
7' p5 AY
210(276-62301-30 CARBURETOR AY i 6819~ 640
H7 LAY
276-62301-20 CARBURETOR AY 1 -68181276-62301-30 640
AN BT #200
- 11106-62538-08 THROTTLE VALVE 1(#200 - 640
Az
-~ 21209-62351-08 SCREY i - 640
F3-H01" 7"
- 3|271-62525-08 CHOKE VALVE 1 - 640
N 40y E IV #40
- 5|(246-62420-08 PILOT JET 1]#40 - 640
FI-hbn -
-~ 81277-62520-08 CHOKE LEVER i - 640
ADY AT A
- 111276-62530-18 THROTTLE SHAFT-A 1 - 640
bk
- 121227-62451-08 BOLT 1 - 640
o
- 14 (277-62500-08 NEEDLE i - 640
By
- 1512771-62515-08 PIN 1 - 640
0-FE T4 OAY
- 161277-62506-08 FLOAT BODY AY 1 - 640
N YFY
- 171214-62450-08 PACKING i - 640
Frun nYEy
- 181214-62540-08 CHAMBER PACKING i - 640
J0-}
- 19}226-62506-08 FLOAT 1 - 640
MuIR b
- 201276-62440-08 MAIN NOZZLE 1 - 640
My 19k #10
- 221277-62404-18 MAIN JET H#T0 - 640
iy
- 241226-62701-18 CLIP i - 640
& b
— 281277-62360-08 BOLT 1 - 640
A9a
-~ 40{106-62556-08 SCRE¥ 1 - 640
AT YA
- 411283-62357-08 SPRING i - 640
I7Y° 1Yk
- 441207-62410-08 AR JET i - 640
I7Y° 194, A {0YE
- 451106-62410-08 AIR JET(PILOT) 1 - 640
Ny
- 791236-62541-08 PACKING 1 - 640
tyb
=144 1277-62553-08 NUT 1 - 640
J1-IRA - AY
-3001279-62103-20 FUEL STRAINER AY 1 6819- 640
IR T -A
279-62103-00 COCK BODY-A i —6818 640
N YEy
-302 |277-62110-18 PACKING 1 6819~ 640
N 9%y
277-62110-08 PACKING 1 -6818|277-62110-18 640
7
-303|277-62100-18 Cup 1 6819- 640




6 21-Ih, W=7 Jhvb

FUEL LUBRICANT

REF [ mpEs |m e s n |Ew @ o= EEES | ESHLES T D FIG

NO. | PART NUMBER PART NAME GIY | REMARKS CODE NO. | IRTERGHANGE P/RD. ["5p ) oe NO.
A7’

~303 [277-62100-08 __|CUP 1 ~68181277-62100-18 640
0 Uy

-3251277-62652-08  |0-RING ! - 640
A1

-327|165-62377-08 | SCREW 2 - 640




FliG. 700

EX13 276070000W01




T IVIMYY 7N 42

ELECTRIC DEVICE

R (meEs |mesn |Bw w o= ERES | Apmass |TE0 Flo
NO. | PART NUWBER | PART NAME OY | RENARKS CODE NO. | inveroit o, |'hET o | HO.
75{#4—) CP MARK HF5328
10 [276-79230-21 __ |FLYWHEEL CP 1|MARK HF5328 6860- 700
544~} CP WARK HF5328
276-79230-11__ |FLYHEEL CP |WARK HF5328 ~6859 [276-79230-21 700
19" 2934l CP MARK BM3790
11[277-19431-01  [IGNITION COIL cP 1|MARK BM3790 - l277-19431-11 700
I & T AY WGXT. OX25L ViAW, S
30[001-14062-50  |BOLT AND WASHER AY |  2[MeX1.OX25L /W, SW - 700
5% 1 CP [=360 BLACK
50(277-73101-H1_ |WIRE 1 CP 1]L=360 BLACK - 700
AT AY
60 |066-00004-70  |SHITCH AY 1 7184- 700
MuF AY
X66-00003-61  |SWITCH AY 1 ~7183 |066-00004-70 700
IV ML MAX12L
70|015-00400-90  [TAPPING SCREW 2lmax12L - 700
AW =475 NGK BR4HS
100 [065-01407-40  [SPARK PLUG 1|NGK_BR4HS - 700
AW 075 R
110 [065-50002-70 _ [SPARK PLUG CAP 1 - 700




FIG. 900

EX13 276090000W01




9 FHEHY-RT, 3NN ACCESSORIES LABEL

REF. [ @ 55 |8 & & % (@@ W@ = E0ES | mamaEe (o 0| Fe
NO. | PART NUMBER PART NAME QfY | REMARKS CODE NO. | INTERCHANEE P/NO. | oo or NO.
ToEHYI-IAE
101277-90301-H0 _ [ACCESSORY TQOL KIT 1 - 900




